UN002392-LU

PARTKITS | EEZE1#

UN002393-LU

(1948601)

®
R

Y
360 400 416"

760 770 780

ARBC 8840 - 8860 - 8870 - 8880

291

sp_18230_HXW



HXW ET 1450 rpm

° 15.15 26.15 30.20
194 series
21.20 30.15
Poé_.' 5;,% Description fthik Q}é ’2’}; ‘F?é_-' %,‘:1_-' Description ik X Nﬁ‘.’;’tie
1| 1940260 | Screw TCEIM10x80 |42 M10x80| 8 |(=50Nm 1940520 | Shaft marcato 5 W MARK5| 1 | @O
2| 650530 | Washer 202y 8 3] 1940180 | Shaft marcato 3 #H  MARK3| 1 |O
3| 1940140 | Plug sk 6 | (=68Nm 1940160 | Shaft marcato 1 M MARK1| 1 |HAV =+
41 1940150 | Ring antiestrusione | ¥ 6 32| 650250 | Key i 1
5| 1140450 | 0-ring 020,24x2,62 | OB 12 33| 1941330 | Pump body LN 1
6 | 1949050 | Complete valve B 6 34| 1140370 | Plug R 1
7 1940021 | Head Rk 1| @OOM 35| 1260250 | Level gauge SR 110
1941210 | Head =L 1| AV + 36 | 1260430 | Ring EZN 1160
8| 550350 | O-ring 023,81X2,62 | OEE 1 37| 1940410 | O-ring 0132x3 OZYE 1
9| 1140300 | Plug 3/4"G sk 1 | (Z35Nm 38| 1200430 | Screw TCEI M6x16 18 M6x16 | 6 |(=104Nm
10 | 1980740 | Plug 3/8" Gottone | kst 1 | ®E25Nm 39| 1949010 | Cover completo =l 1
11| 740290 | O-ring 014x1,78 OZBLE 31© 40| 1780690 | Plate EeBR 1160
']2 1940440 | Gasket 020 oy 3 |@OOMM@E 411 1140450 | O-ring 020,24x2,62 | OB 110
1940270 | Gasket 022 Hp 3 | AVEM@E) 42| 820680 | Ring tenuta pauiiiEa] 1 |(b)
'B 1940430 | Pistonguide  anteriore @20 | FEEEE 3 @OOM 43| 1940560 | Ring tenuta e 3
1940200 | Pistonguide  anteriore @22 | fEg2E 3/ AV 47 | 1941240 | Support KIREE 1
'I 4 1940470 | Gasket @20 -0 3 |@OOMM 51 1941220 | Gasket tagliato 022 | &5 3
1940480 | Gasket 622 E-ao 3 AV EN 0 1949200 | Head assembly LB 100N
'I 5 1940450 | Pistonguide  posteriore @ 20| =& 3 /0001 1949203 | Head assembly LA 1| AV
1940460 | Piston guide  posteriore @ 22| iE=E 3/ AV 75| 1941270 | Level gauge SR 110
16| 820490 | O-ring 034,65x1,78 | OB 3 |@E120m 76 | 100410 | O-ring 034,6x2,62 | OB 110
17 | 1940570 | Nut 12 3 77| 1941260 | Plate o= 110
18 | 1940580 | Washer BE 3 78 | 1941290 | Ring E7N 110
19 1420430 | Piston 20 e 300N 4225 | Motor Gr.100 =37 1 | @55HP
1420120 | Piston 022 (5 3 AV 4390 | Motor Gr112 =N 1 |3 A75HP
20| 880840 | O-ring 09,25x1,78 OZBLE 3 4391 | Motor Gr132 =57 1 | O M V10HP
21| 960460 | Plate o 3 4392 | Motor Gr.112 =57 1 | 4= 15HP
22 | 1940120 | Ring antiestrusione | IR 3 80 620610 | Screw TCEIM8X30 | pAmmEiEgsT| 1 (OO A
23| 1940070 | Piston di guida e 3 680350 | Screw TCEIM8X35 | [EiEskigsT 1 WAV +
24| 1940060 | Hub pin [EE35E 3 82 | 1980740 | Plug 3/8" Gottone | Rk 2 | © (=20Nm
25| 1941380 | O-ring 066,34x2,62 | ORI 2
1941390 | Shim 0.05mm #E0.05mm |13
1941400 | Shim 0.10 mm #$E0.10mm |13
1941410 | Shim 0.19 mm #0219 mm |13
1941420 | Shim 0.25 mm #$E025mm |13
27 | 1949011 | Cover e 1
28| 850370 | Screw TCEI M8x16 124 4 | (=24,5Nm
29 1941370 | Bearing TRB 7% 2 @0
1140410 | Bearing iR 2 [ OMAVE
30| 1940051 | Connecting-rod alluminio $ESZERT 3 | @ CE20Nm ’9 Part of part n° 1949010/ Ef4E5:21949010
I I I I
’ O Part of part n° 1949011 / Bp+E-21949011
—
PARTKITS - LEE1# SIMBOLOGIA - #7iC
A=Klil' 2780 B=KIT.2t650 020 | B=KIT 1t891 022 (=[(IIT 2|873 220 220 222 222
valves pistons pistons oll seals ® For/ For/ A For/ For/
s RE HE s i Nl o R
Pos. = | Q.ty &2 | Pos. = | Q.ty &2 | Pos. 55 | Q.ty # & | Pos. 55 | Q.ty 42
5 6 19 3 19 3 55 5 [ For/ BF W For/ HF V For/ FHF
6 6 37 1 HXW 15.20 HXW 26.15 HXW 30.15
42 1
43 3 C  Tightening torque tollerance 0+10% / #7£0%E2\% 0+10%
&  Screw with Loxeal 55-14/ A Loxeal 55-14 484
P4 Lubricate with grease Molykote PG54/ FEMolykote PG54 158

E=KIT 2782 6 20

E=KIT 2783 0 22

H=KIT 2784 ¢ 20

H=KIT 2785 ¢ 22

Fit with special tool code nr. 1940670 | FB##I L& nr. 1940670

water seals water seals pistons quide pistons guide (b)  Fit the seal with tool code nr. 1941990/ /5 nr. 1941990 TEi#{7%#t
K K HEE HEE
Pos. 7= | Q.ty 2 | Pos. 7= | Q.ty #=E | Pos. = | Q.ty & & | Pos. 75 | Q.ty =

12 3 12 3 13 3 13 3

14 3 14 3 15 3 15 3

16 3 16 3

51 3 51 3 0il - #Li#
Type | £/ Quantity | (&
SAE 15W40 09Kg

MI18230_HXW 292




